Oconee Joint Regional Sewer Authority

623 Return Church Road
Seneca, South Carolina 29678
Phone (864) 972-3900
WWW.0jrsa.org

OCONEE JOINT REGIONAL SEWER AUTHORITY

Commission Meeting
September 9, 2024

The Oconee Joint Regional Sewer Authority Commission meeting was held at the Coneross Creek

Wastewater Treatment Plant.

Commissioners that were present:

e Seat 7 (Westminster): Brian Ramey,
Board Chair

e Seat 1 (Seneca): Bob Faires, lll, Board
Vice-Chair

e Seat 2 (Seneca): Scott Moulder

e Seat 3 (Seneca): Scott Mclane

e Seat 4 (Seneca At-Large): Marty McKee

Commissioners that were not present:

e None. All Commissioners were in attendance.

OJRSA appointments and staff present were:
e Lynn Stephens, Secretary/Treasurer to
[...]
07/01 1,113.24  Wells Fargo Bank Dividend 070124 1Aa3381717 Int 740367Sh1060 Preferred Bk
Los Angeles CA
07/08 906.16  Wells Fargo Bank Dividend 070824 1Aa3381717 Int 23322GU96060 Dmb
Cmnty Bk Deforest Wis CD
07/08 1,087.40  Wells Fargo Bank Dividend 070824 1Aa3381717 Int 59013Kxz4060 Merrick Bk
South Jordan Utah
07/10 2,300.00 Desktop Check Deposit  (Permit 2718)
07/18 2,300.00  Online Transfer Permit 2719 Transfer/Elavon Error Ref #BbONwlhg27
07/19 1,016.92  Wells Fargo Bank Dividend 071924 1Aa3381717 Int 42725Xbp7060 Heritage Bk
Olympia WA CD 5.0
07/23 956.51  Wells Fargo Bank Dividend 072324 1Aa3381717 Int 89388Chv3060
Transportation Alliance Bk
07/23 13,800.00  Desktop Check Deposit  (Permits #2720-2724 & #2725)
07/29 996.78  Wells Fargo Bank Dividend 072924 1Aa3381717 Int 17476Caa0060 Citizens of
Natl Bk Texas
07/29 1,077.33  Wells Fargo Bank Dividend 072924 1Aa3381717 Int 740367Sh1060 Preferred Bk
Los Angeles CA
07/31 3,400.00 Desktop Check Deposit (Permit #2726)

$28,954.34 Total electronic deposits/bank credits

$28,954.34 Total credits

©2010 Wells Fargo Bank, N.A.
All rights reserved. Member FDIC.

(182)

Sheet Seq = 0050501
Sheet 00001 of 00002



Lynn Stephens

Highlight



Lynn Stephens

Highlight



Lynn Stephens

Highlight



Lynn Stephens

Highlight



Lynn Stephens

Highlight



Lynn Stephens

Highlight



Lynn Stephens

Highlight



Lynn Stephens

Highlight





Account number: 2005800481482 W July 1, 2024 - July 31,2024 M Page 2 of 2

Debits

Electronic debits/bank debits

Effective  Posted
date date

Amount

Transaction detail

07/03

07/03

245,000.00

245,000.00

Wells Fargo Bank Trade DDA 070324 1Aa3381717 Purchase 245000

337158Bx6060 First Horizon Bk Mem
Wells Fargo Bank Trade DDA 070324 1Aa3381717 Purchase 245000

13005Cen7060 California Bank of C

$490,000.00

Total electronic debits/bank debits

$490,000.00 Total debits

Daily ledger balance summary

Date Balance Date Balance Date Balance
06/30 590,667.15 07/10 106,073.95 07/23 124,147.38
07/01 591,780.39 07/18 108,373.95 07/29 126,221.49
07/03 101,780.39 07/19 109,390.87 07/31 129,621.49
07/08 103,773.95

Average daily ledger balance $142,628.65

©2010 Wells Fargo Bank, N.A.
All rights reserved. Member FDIC.

Sheet Seq = 0050502
Sheet 00002 of 00002



Lynn Stephens

Highlight



Lynn Stephens

Highlight










Bank Code Account Number

010-000 ‘ 010-001-00101-01020

Reconcile to Bank Register Reconcile to General Ledger

Statement Date 07/31/2024 Period 01

Opening Balance 3,298,632.98 Fiscal Year 2025

Net Activity (629,114.40) G/L Balance 2,669,518.58
Calc Ending Balance 2,669,518.58 Outstanding Items 0.00
Statement Ending 2,669,518.58 G/L Calc Ending Balance 2,669,518.58
Out Of Balance 0.00 G/LOut of Balance By | 0.00

No Outstanding Items

Y
£



Bank Code Account Number

010-600 40 010-001-00101-01040

Reconcile to Bank Register Reconcile to General Ledger

Statement Date 07/31/2024 Period 01

Opening Balance 197,072.91 Fiscal Year 2025

Net Activity 304,633.38 G/L Balance 135,668.95
Calc Ending Balance 501,706.29 Quistanding Items (366,037.34)
Statement Ending 501,706.29 G/L Calc Ending Balance 501,706.29
Out Of Balance 0.00 G/L Out of Balance By 0.00




Page 8 of 9

Bank Code Account Number

010-000 010-001-00101-01060

Reconcile to Bank Register Reconcile to General Ledger

Statement Date 07/31/2024 Period 01

Opening Balance 555,536.36 Fiscal Year 2025

Net Activity 249,224 .48 G/L Balance 789,048.40
Calc Ending Balance 804,760.84 Outstanding ltems (15,712.44)
Statement Ending 804,760.84 G/L Calc Ending Balance .' 804,760.84
Out Of Balance 0.00 G/L Out of Balance By 0.00




EXHIBIT C - Board Meeting 09/09/2024

Page 9 of 9

Reconcile to Bank Register

Bank Code

Account Number

010-001-00101-01080

010-00¢

Statement Date 07/31/2024

‘Opcning Balance 590,667.15
Net Activity (461,045.66)
Calc Ending Balance 129,621.49
Statement Ending 12962149
Out Of Balance 0.00

Reconcile to General Ledger

Period 01

Fiscal Year 2025

G/L Balance 129,621.49
Qutstanding Items 0.00
G/L Calc Ending Balance 129,621,49
G/L Out of Balance By 0.00

No Outstanding Items




EXHIBIT D - Board Meeting 09/09/2024 Page 1 of 3

Oconee Joint Regional Sewer Authority
623 Return Church Road

Seneca, South Carolina 29678

Phone (864) 972-3900

WwWWw.ojrsa.org

MEMORANDUM
TO: Board of Commissioners
FROM: Chris Eleazer, Executive Director
Kyle Lindsay, Operations Director
DATE: For September 9, 2024 Board of Commissioners Meeting
SUBJECT: FY 2022 Capital Improvement Plan Project and Cost Update

This is an update on where the OJRSA presently stands with the FY 2022 Capital Improvement Plan (CIP) adopted by the
Board of Commissioners on December 6, 2021. There have been additions to the CIP as necessary based on matters
associated with the 2021 Consent Order, which are noted within. Unless identified in the table, these projects do not
include projects identified in the 2024 Oconee County and Western Anderson County Sewer Master Plan.

The table below contains text or cells that are colored.

. are projects necessary to return the water reclamation facility (WRF) back to the 7.8 million gallons per
day (MGD) rated capacity.

0 Itis estimated the facility can only treat an average daily flow of up to 5.0 MGD and remain in
compliance with all effluent parameters. The WRF is capable of treating higher flows during shorter
periods caused by wet weather because the influent, which contains a high amount of ground- and
stormwater due to inflow and infiltration, is not high in pollutants with biochemical oxygen demand,
which impacts the plant’s ability to break down organic matter in wastewater.

0 No projects associated with the WRF will expand capacity beyond 7.8 MGD.

o Yellow cells are items that have been identified by the South Carolina Department of Environmental Services
(SCDES) as needing repairs. The OJRSA entered into a Consent Order with SCDES/SC Department of Health and
Environmental Control (SCDHEC) in 2021 to address these and other matters identified through the Capacity,
Management, Operations, and Maintenance Audit (CMOM) tasks required as part of the Order.

e Green font is completed (or soon to be completed) projects.

Priority’ Project/Item 12/6/2021 Cost| Actual/Contract Cost (and |Updated Cost Estimate (including
Estimate completion date, if applicable) FY of update, if applicable)
1 Flat Rock PS Replacement & $1,500,000 $1,500,000. Construction
(CON 1) Downstream Gravity Repair? funded by SCIIP grant.
COMPLETED August 2024.
2 SCADA $913,000
(WRF 1) [N B $2,840,000 Currently working with $3,241,000 to $4,041,000 (FY
engineer and contractor for 2025)
replacement using SCIIP grant
Flow Equalization Basin Mixing & $224,000
Electrical
Connection for Portable Generator $205,000

1 “CON” means “Conveyance System” (OJRSA trunk sewer system) and “WRF” means Coneross Creek Water Reclamation Facility.
2 Desighed to accommodate growth for next 20 years.




EXHIBIT D - Board Meeting 09/09/2024 Page 2 of 3
Oconee Joint Regional Sewer Authority
FY 2022 Capital Improvement Plan Project and Cost Update Page 2 of 3
September 9, 2024 Board of Commissioners Meeting

12/6/2021 Cost| Actual/Contract Cost (and |Updated Cost Estimate (including
Estimate completion date, if applicable) FY of update, if applicable)
Aeration Basin Structural Repairs & $55,000
Monitoring System

Priority* Project/ltem

Motor Control Center #2 & #3 $680,000 Non-replaceable parts in existing
Replacement equipment. Will require extensive
replacement. FY 2025 estimate is
$900,000 to $1,000,000.
Primary Clarifier Distribution Box $83,000
Rehabilitation
3 Seneca Creek Pump Station $9,360,000 $2,400,000 (FY 2024)

(CON 2) Replacement
Seneca Creek Force Main Replacement | $3,340,000 |Anticipated completion is 12- To be paid for by Fountain

& Gravity Improvements 18 months once project Residential Partners (Dallas,
begins Texas) at no cost to OJRSA
4 Martin Creek Force Main Reroute $5,030,000
(CON 3) Replace Speeds Creek Pump Station & $3,570,000 $2,713,000 as identified in 2024
Force Main Oconee County & Western

Anderson County Sewer Master
Plan; however, this will not
accommodate growth?3

5 Aeration Basin Valve/Gate $630,000
(WRF 2) [{FJELERE
Disinfection System Valve/Gate $480,000 |$75,000 (Replaced 4 valves FY | $100,000 for 3 remaining valves
Replacement 2022) (FY 2025)
Conversion to Peracetic Acid (PAA) $155,000 $103,400. In process,
estimated completion: May

2025.4
Flow Equalization Pump Replacement $51,000 $15,000. COMPLETED FY

2022.
Utility Water System Replacement — $50,000 $21,900 (FY 2024)

ENGINEERING ASSESSMENT ONLY
Digester #1 Mixer Replacement $260,000
Alkalinity Control Chemical Feed System $660,000

Blower Room Repairs $14,000 $15,000. COMPLETED FY
2023,
6 Coneross Creek Influent Pump Station $145,000
(WRF 3) Flood Protection

Permanent Backup Power Supply $735,000
(Generator)

Biological Reactor Basin Oxic $281,000
Valve/Gate Replacement

Secondary Clarifiers #1 & #2 Weir $100,000

Replacements
Secondary Clarifier #3 Rehabilitation $439,000 $375,000 for total rehabilitation
(FY 2023)

Replace All Electrical Substations $400,000

7 US 76/123 Gravity Upgrade at Railroad $1,800,000
(CON 4) Bridge Near Richland Community

8 Aeration Basin Walkway Replacement $192,000

3 s for in-kind replacement. See the Master Plan for more information.
4 Waiting on SC Department of Environmental Services Permit to Construct. To be able to put into operation, will require (1) Permit
to Operate and (2) NPDES Permit modification and issuance, which likely will require public notice.



EXHIBIT D - Board Meeting 09/09/2024 Page 3 of 3
Oconee Joint Regional Sewer Authority

FY 2022 Capital Improvement Plan Project and Cost Update Page 3 of 3

September 9, 2024 Board of Commissioners Meeting

L . 12/6/2021 Cost| Actual/Contract Cost (and |Updated Cost Estimate (including
Priority Project/Item R . . . . ,
Estimate completion date, if applicable) FY of update, if applicable)
(WRF 4) Convert to Diffused Air — STUDY ONLY $21,000 Full assessment for higher
capacity rating for WRF $120,000
(FY 2024)
Solids Thickener Mechanical $125,000 $225,000 (FY 2025)
Replacement
Septage Receiving Station Solids $108,000 $168,000 (FY 2024)
Removal System
Secondary Clarifier #1 & #2 Floor $165,000 $340,000 (FY 2025)
Repairs
Digester Decanter System Repairs $145,000
Replace Solids Handling System Inside $544,000
Blowers
9 Millbrook Pump Station and Force Main | $5,900,000
(CON 5) Replacement
[V I Primary Clarifiers Sludge Pump $42,000 $57,000 (FY 2025)
(WRF 5) [ ELLT T
Biological Reactor Basin Internal $79,000 $26,500. COMPLETED FY
Recirculation Pump Replacement 2023.
Secondary Clarifier Launder Covers $769,000
(Optional)
Headworks Flow Diversion Structure $424,000
Replace Manual Bar Screen with $558,000
Mechanical Unit
Storage-Pad-Canopy £309.000 Can eliminate this with belt
press replacement project
listed in Priority 2
Flow Equalization System Mixer Control $36,000
System
Utility Water System Pump $239,000 Replacing 1 of 3 during FY $115,500 or the 2 not being
Replacement 2025 for $55,000. replaced during FY 2025
Coneross Creek Influent Pump Station $101,000
Soft Starts Replacement
Effluent Canopy & Lighting $40,000
Sludge Silo Demolition $108,000
11  Conveyance System Rehabilitation (FY $6,100,000 $33,800,000 as identified in 2024
(CON 6) 2022 General Estimate for CIP as Oconee County & Western
Needed for Consent Order/CMOM) ° Anderson County Sewer Master
Plan®
FY 2024 Conveyance System Included in Cost TBD. Bids to be opened $4,400,000 to $5,400,000
Rehabilitation Project (FY 2024 Phase | above amount September 24, 2024 expected range of cost. Project to
for Consent Order/CMOM - Southern be funded by SCIIP grant.
Westminster Trunk Sewer)
Pump Station O&M Upgrades’ N/A — Added $25,410,000 as identified in 2024
during 2024 Oconee County & Western
Master Plan Anderson County Sewer Master
Plan

5 Estimate for projects on existing assets that will be identified during Consent Order/CMOM investigative work to take place during
FY 2025 and beyond.
5 Includes $3,600,000 that is not expected to be addressed in the FY 2024 Conveyance System Rehabilitation Project.

7 Includes upgrades for Cane Creek, Cryovac, Choestoea Creek, ISS, Wexford, Speeds Creek, Perkins Creek, and Golden Corner



EXHIBIT E - Board Meeting 09/09/2024 Page 1 of 1

Due to the size of the document, the draft revision to the OJRSA Sewer Use
Regulation (Board Agenda Exhibit E) is available for download or online viewing
at:

www.ojrsa.org/wp-content/uploads/Sewer-Use-Revision-DRAFT.pdf



http://www.ojrsa.org/wp-content/uploads/Sewer-Use-Revision-DRAFT.pdf

EXHIBIT F - Board Meeting 09/09/2024
010 OJRSA FUND

004 REVENUE
00401 REVENUE

Accounts
010 OJRSA FUND

004 REVENUE
00401 REVENUE
01790 UNRESTRICTED INTEREST
01830 HAULED WASTE SVCES
01840 OTHER REVENUE
01910 USER FEES

Total Revenue

00801 PRETREATMENT
01850 INDUSTRIES

Total Pretreatment

01101 IMPACT FEES
01780 RESTRICTED INTEREST
01880 CAPACITY FEES
01930 UNUSED CAPACITY FEES
Total Impact Fees

01201 CONTRACT OPERATIONS
01900 INTERGOV. REIMBURSEMENT
Total Contract Operations

01301 RETAIL SERVICES
01821 GRANTS - SEWER SOUTH
01900 INTERGOV. REIMBURSEMENT
Total Retail Services

Total REVENUE

Total OJRSA FUND

TOTAL ALL FUNDS

8/22/2024

Budget
Appropriation

$25,000.00
$213,308.00
$158,622.00
$5,717,028.00
$6,113,958.00

$174,852.00
$174,852.00

$100,000.00
$1,000,000.00
$150,000.00
$1,250,000.00

$44,072.00
$44,072.00

$0.00
$0.00
$0.00

$7,582,882.00
$7,582,882.00

$7,582,882.00

Revenue Report

Level 4 Summary for July 2025

Supplemental
Appropriation

$0.00
$0.00
$0.00
$0.00
$0.00

$0.00
$0.00

$0.00
$0.00
$0.00
$0.00

$0.00
$0.00

$0.00
$0.00
$0.00

$0.00
$0.00

$0.00

Adjusted
Budget

$25,000.00
$213,308.00
$158,622.00
$5,717,028.00
$6,113,958.00

$174,852.00
$174,852.00

$100,000.00
$1,000,000.00
$150,000.00
$1,250,000.00

$44,072.00
$44,072.00

$0.00
$0.00
$0.00

$7,582,882.00
$7,582,882.00

$7,582,882.00

Current Pd
Revenue

$2,934.32
$18,627.00
$223.20
$561,677.18
$583,461.70

$2,196.95
$2,196.95

$7,154.34
$21,800.00
$553.63
$29,507.97

$15,050.39
$15,050.39

$1,633,706.29
$31,459.75
$1,665,166.04

$2,295,383.05
$2,295,383.05

$2,295,383.05

Curr
Pct

12

10
10

N O N N

34
34

30

30

30

Year To Date
Revenue

$2,934.32
$18,627.00
$223.20
$561,677.18
$583,461.70

$2,196.95
$2,196.95

$7,154.34
$21,800.00
$553.63
$29,507.97

$15,050.39
$15,050.39

$1,633,706.29
$31,459.75
$1,665,166.04

$2,295,383.05
$2,295,383.05

$2,295,383.05

YTD
Pct

N O DN N

34
34

30

30

30

Page 1 of 4

Oconee Joint Rsa

Page 1 of 1

Budget
Balance

$22,065.68
$194,681.00
$158,398.80
$5,155,350.82
$5,530,496.30

$172,655.05
$172,655.05

$92,845.66
$978,200.00
$149,446.37
$1,220,492.03

$29,021.61
$29,021.61

($1,633,706.29)
($31,459.75)
($1,665,166.04)

$5,287,498.95
$5,287,498.95

$5,287,498.95

Revenue Report Page 1 of 1



EXHIBIT F - Board Meeting 09/09/2024
010 OJRSA FUND

005 EXPENSES
00501 ADMINISTRATION

Accounts
010 OJRSA FUND

005 EXPENSES
00501 ADMINISTRATION

01140 100% DEPRECIATION EXPENSE
01300 PAYROLL: SALARIES

01310 OVERTIME

01350 PAYROLL: FICA/MEDICARE WH
01380 PAYROLL: RETIREMENT

02200 COMMISSIONER EXPENSES

02220 GROUP INSURANCE

02240 WORKERS' COMPENSATION

02250 INSURANCE-PROPERTY/GENERAL
02260 EMPLOYEE WELLNESS

02270 UNIFORMS

02280 TRAVEL & POV MILEAGE

02290 AGENCY MEMBERSHIPS

02300 LICENSES/CERTIFS/MEMBERSHIPS
02310 SEMINARS/WKSHOPS & TRAINING
02320 EVENTS & MEETING EXPENSES
02340 PUBLIC RELATIONS & ADVERTISING
02360 MAILING/SHIPPING

02370 SAFETY EQUIPMENT

02380 OFFICE SUPPLIES

02410 TECHNOLOGY: PHONES/INTERNET/TV

02420 ADMINISTRATION SERVICES
02440 O&M CONTINGENCY

02520 FUEL: VEHICLES & EQUIPMENT
02530 R&M: VEHICLES/TRAILERS/EQUIP
02560 FEES & PENALTIES

Total Administration

00601 CONVEYANCE SYSTEM

02400 SUPPLIES/TOOLS

02401 MAINTENANCE TOOLS & SUPPLIES
02411 TECHNOLOGY: SCADA

02430 SERVICES: PROFESSIONAL/CONSULT
02450 CHEMICALS: SODIUM HYPOCHLORITE

02455 CHEMICALS: HERBICIDE/PESTICIDE
02490 ELECTRICITY

02500 WATER